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1.798 GHz 3.008 GHz | 1.008 MHz | 2.94416 GHz -43.089 dBm | -30,00 dB
9.000 GHz | 1.000 Mz | 694142 -39.08 dém | ~265.08 di
9,001 13.000 ¢ 1.000 MHz 10.54706 G -39.75 dém
13.000 GHz 18.000 GHz 1.000 MHz | 17.98313 GHz 34.93.dBm |

L I
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Frequency Stability

Test Conditions NR n66 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0011
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0021
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0021
20 Battery End Point 0.0026
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Report No. : FG061509-03D

S5G NR n71

NSA

Peak-to-Average Ratio

Mode FR1 n71+66A / 20MHz / DFT-S OFDM
Mod. PI/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.23 5.04 5.62 5.07
Middle CH 4.09 3.57 5.45 4.93 PASS
Highest CH 417 3.8 5.54 5.04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RB

Lowest Channel / 1RB

Ref Level 23

Spectruir T‘W |
70 dEm  Offset 3,70 db Ref Level 2370 dom  Offset 5,70 db
0k AQT 1ms & RBW 20 MHz a0 4B AQT 1ms & RBW 20 MHz
0.1
0.01 0.01
1E-03 + 1 1E-03 + ‘
1E I 1E
iE | iE
F 673.0 MHz ioan Pwr + 20 00 dB F 673.0 MHz ioan Pwr + 20,00 db
G v [ inn Function samples: G400 G y© Function samplas: 44000
Mean | paak |  crest | 109 | 1% | _wvase | oe10e | Mean |  poak | crest | 1ow | 190 | wase | om0 |
Trace 1 [ 15.38 dém | 23.66 dbm 4,28 db 2.35d8 35108 3 Trace 1 [ 1582 dém | 24.59 dom 5.77.d8 2.45 4B 372 08 £.52 a8 577 a8
' g J ), [ (SRR
Spectrury Ik Spectrury [
. | R . (R
Ref Level 2370 dém  Oftset 370 db Ref Level 2370 dom  Offset 5,70 db
e art wEk AQT 1ms ® RBW 20 Mz e art andE AQT 1ms = RBW 20 Mz
0.1
0.01 0.01 -
1E-03 . = L
1E4 1E .
iE iE T
F 6005 Mz Mean Pywr + 20.00 d& F 6005 Mz Mean Pyr + 20.00 dB
G ry o ion Function Samples: &40 G Function
Moan | Poak | crest | 10% | 19 | ©pass | p.otme | | Paak | crest | 0% | 1% |
Trace 1 [ 15.15dém | 23.22 dbm .13 dB 2.26 dB .35 08 4.05 gB 414 dB Trace 1 24.16 dbm 5.56 db 2.1 8 5.5 08
J J [ ] J |
Spectru iﬂ”| Spectru
Ref Level 2370 dém  Oftset 370 db

=
Ref Level 2370 dom  Offset 5,70 db
wEk AQT 1ms ® RBW 20 Mz andE AQT 1ms = RBW 20 Mz
s
0.1 :
0.01 0.01
v

| i
1E-03 + 1E-03 + .
1E 1E T
iE iE
F 6800 Mz Mean Pywr + 20.00 d& F 6800 Mz Mean Pyr + 20.00 dB

G ry o ion Function samples: G400 G ry Function samples: 64000
Mean | Paak | crest | 10% | 1% | pams | 1 Mean | Puak |  crast | 1% | 1%% | Dass | 0019 |

Trace 1 | 19.28 dem | 73.48 dom 421 do 232 48 345 B 4.7 08 Traco 1 | 1571 dem | 2439 dam 566 B 245 d8 5.6% OB 5,54 08 5,65 d8

' r | pHEE L
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SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM
Pl/2 BPSK

QPSK
Lowest Channel / Full RB

Spectrur | Spectrur |
Ref Level 2370 dim  Offset 3,70 db Ref Level 2370 dam  Offset 3,70 db
W AQT 1ms ® RBW 20 Mz o att 048 AQT 1ms ® REW 20 Mz
TRGIFE
= =i
01 01
0.01
\ I‘.
1E | 1E “
. ! . |
| I
SF 673.0 Mz ioan Prer + 2000 4B SF 673.0 Mz - ioan Prer + 2000 dB
G v [ ion Function Bamples: 64000 G v ion Function Samples: 64000
Mean | paak |  crest | 109 | 1% | _wase | oe10e | Mean |  poak | crest | 10w | 190 | wase |
Trace 1 [ 20.58 dem | 25 50.dBm 54z e EETE .20 08 5.04 0B = Trace 1 [ 2146 dem | 27 12 dBm 572 a8 zdE 520 08 5.07 0B
—
JL J [ L JL I [ (SRR
Spectrur Ik Spectrur [
¥ |'v [ |
Ref Level 2370 dim  Offset 3,70 db Ref Level 2370 dam  Offset 3,70 db
o att W AQT 1ms ® RBW 20 Mz o att 048 AQT 1ms ® REW 20 Mz
TRGIFE
(@155 View
S|
01 - 01
= g :
0.01 0.01 -
X S
L% X
| |
1B 3 ; —
| A
1E l

14 -
F 600.5 Mz Moan Pwr + 20.00 di F 600.5 Mz Moan Pywr + 20.00 do
G [ ion Function samples: G400 (G ry Function Samples: 54000
| Poak | crest | 10% | 19 | Dass |  0.01%% Moan__| Paak | _crest | | 10 | pams | |
Tracey [ 2 75,56 dbm 37748 168 d& 319 dB 3,57 dB 37LdB Trace 1 [ 21.37 dém | 25.58 dom 5.21d8 .14 08 4.93 dB
—
JL ] [ (SRR JL ] [ (SRR
Spectru i Spectru T‘l‘”\
Ref Level 2370 dém  Oftset 370 db Ref Level 2370 dom  Offset 5,70 db
wEk AQT 1ms ® RBW 20 Mz andE AQT 1ms = RBW 20 Mz
0.1 =
= H
0.01 3 0.01
Y \
| \
03 ——t + —
=t ¥
1E4 1E4 L
1
F 6800 Mz ioan Pwr + 20 00 dB F 6800 Mz
G D ion Function Bamples: 64000 G ry ion Function
| Paak | crest | 10% | 1% | pase | o001 | Mean | Paak | crest | 0% | 1% |
Traco 1 | 2 25 54 dam 405 de 17448 325 8 .80 08 557 d8 Traco 1 | 20.54 dem | 2567 dam 543 d8 229 d8 %26 d8
- —
J [ L ),
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26dB Bandwidth

Mode FR1 n71+66A : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.68 4.78 9.39 9.33 18.66 18.74
Middle CH 5.04 4.76 9.55 9.21 18.58 18.66
Highest CH 4.7 4.71 9.25 9.49 18.82 18.62
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 2370 dim

Offset 3.70 dé = RBW 100 kHz

Ref Level 2370 dam

Offset 3.70 dB = RBW 100 kHz

e At 0GR SWT 10 s @ VBW Mode Auto FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
Sl Count 1007100 S6GL Count 1007100
Pk Max (@17
20 dim 20 o MIT
P A 667 L L R
1 1 S L 10 da e s s LTI
L = y 4.6850000 EAESH BT ~ L a
0 diim—t- - § 0 dem—1- N - —Q loctar
} 4 {
10 d | T 1o d i
/ \
20 dem—} ' 20 deim—t
JI 1 \
1
5 30 -
I+ v ) A N
{45 e E
-50 o8 -50 di
60 &0 o
70 70
OF 665.5 MHz, 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | |__Function | | Type | Rst | Tre | *-valus | |__Function | Rasult |l
M1 T 67568 WF ndB dowr M1 T 6¢ 991 MHE ndB dowr &7
T1 1 MH2 g i) 1 663,092 MH2 | g
T2 1 He 3 factar T2, 1 667673 HH: 3 factar
| )i | )i
Ref Level Offsat 5,70 db = RBW 100 ki 70dam  Offset 3,70 0B = RBW 100 kHr
o AL SWT 105 @ VBW 300 Hz  Mode Auto FFT GB SWT 195 w VBW 3004Hz  Mode Autg FFT
S unt 1007100 s
Max 1
20 dim M1 B4 gRm 20 dF L
60000000 ¥
10 - e i 10 dae - S St ——
' 50450000100 * { v ‘ v .1
0 dim—1- - -‘ 40 0 diim—rt- = |
) / ! ’ ! 1;
-t L L -10 f T
20 dem—} 20 deim—t N
30 48 - s / \
W L1
7 oy I T
-50 o8
60 &0 o
70 70
OF 6D.5 MHz, 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | *-valus | Y-value | _Function | Rasult |l
2 1] 680,05 HE. 12,84 dam a8 dowr M1 1] 1 14,27 dam a8 dowr 4,765 WHz
T1 i -13.20 dam ridd 1 i : 2 MHz | -11.53 dam ridd
T2 1 -13.08 dém g factor T2 1 12,843 MHz -12.38 dam 3 factar

Highest Channel

Highest Channel

Ref Level 2370 dom  Offset 3,70 0 = RBW 100 511 Ret Level 2370 dom  Offset 3,70 08 = RBW 100 51is
o At S0dE SWT 19 s e VBW 3004H:  Mode Auto FET o At 4B SWT 19 @ VBW S00LH:  Mode Auto FET
suft 1007100 SGL Count 1007100
(@ 17k Mayx
DFTER 1 20 dim CETER
m (Y95, 73000 ~
| n Al 3

10 3 . 18 10 dai T 7 f

v 4. 705000000 MH2| [ J v 4.715000000 MH2|
0 diim—t- - 147.9 0 dem—1- J o il

|

-10d e If
200 dbm—t - -20°dBm—t t

50 o 50 e

60 &0 o

70 70

OF 695.5 MHz, 1001 pts Span 10.0 MHz CF 695.5 MHz, 1001 pts Span 10.0 MHz

Marker Markar

Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | | Y-value | _Function | |

2 1] 695,73 WHE 12.97 dam a8 dowr M1 1] I 1257 dam a8 dowr
T1 1 693142 MHz -13.38 dam rida Tl 1 693,132 MHz -12.47 dim e
12! 1] BT 348 MiHL -14,02 dém q factor T2 1l 67343 MHE | -13,43 dam q factor
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG061509-03D

FR1 n71+66A / 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Offsat .70 db = RBW 10 70 d6m Offset 3,70 db w RBW 100 ks
SWT  37.0 s w VBW 300kHz  Mode Autg FFT o Att 0GB SWT 37905 w VBW 300kHz  Mode Autg FFT
SGL Count 1007100
(@ 10k May
T 20 dim CETRR]
B70.0700 5
) (TATALE 00N A AT AT A
| an0mE Mz TRk Y \
0 diim—t- 14 0 dem—1- 718
rh 10
1' {
- 20 B L
Viaf
i
\ e 30 dBmg—
B hop
il L
40 di bt
i
-50 o8 50 i
60 &0 o
-0 70
CF 66.0 MHz 1001 pts Span 20.0 MHz CF 668.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | Y-value |__Function | Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |l
ML 1 BT0.078 MHE 1118 dam ndB dowr F] M1 T 67,241 MHZ 10.96 dam ndB dowr
T1 1 663,205 MH2 rits | T1 1 663,085 MHz | rits |
T2 1 672,535 MHz 1471 3 factar T2 1 672,418 HHz 3 factar
' T '

Middle Channel

Middle Channel

2370 dam  Offset 3.70 d&é = RBW 10

70 dam

Offset 3.70 dB = RBW 100 kHz

0dE SWT 37005 @ VBW 300kHZ  Mode Auto FFT OB SWT 3790s w VBW 3004Hz  Mode Autg FFT
Count 1007100 S6GL Count 1007100
Max 817k Max
DFTER 20 dim e
10 TR " 10 dee 5 .
TR K¥ TLATR e v 11000006
0 dam—rt | 711 0 dam—1- &, 74
10 o { -10d =
7 : ’
20 o . . 20 o t ‘
204 s 7l o il A
g,/ el !
40 d o il P _
Wi ln
-50 o8
-£0 B &0 d
70 70
OF 6D.5 MHz, 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] &7 ; 1155 dam a8 dowr M1 1] 3,80 dam a8 dowr E
T1 i [ -14.35 dam ridd 1 i 705 MHz | 7.20 dam ridd
T2 1 85,115 MHz -14.25 dam g factor T2, 1 54,316 HH: -15.23 dam g factor

Highest Channel

Highest Channel

23.70 dom

Marker

Offset 3,70 db = RBW 100 W Ret Level 2370 dom  Offset 3,70 08 = RBW 100 51is
S0dE SWT 373 )5 e VBW 3004H:  Mode Auto FET o At 048 SWT 379 |s @ VBW 004H:  Mode Adto FFT

GL Couft 1007100 SGL Count 1007100
(@175 1=y (o 17% Max
20 divme e 20 dim CETER
10 — 16 dai

W™ 9491600008 MH2
0 diim—t- A .4 0 déim- ‘
10 d 1 " 10 d
J f

20 e - T '. -20°dlh
30 df - ‘na 30 “

], 1 N 7, =
w A by g &l \ i
obel] W aniboi
501 de 50 i
-0 8 0k
70 70
CF 693.0 MHz 1001 pis Span 20.0 Mz CF 693.0 MHz 1001 pis Span 20.0 Mz

Marker

Type | Ref | Tre | *-valus | _Function | n Result |l Type | Rst | Tre | *-valus | Function |
2 1] 635, 556 1, o dam a8 dowr ) M1 1 a0, 203 WHE | a8 dowr
T1 1 689185 MHz -14.30 dam rida Tl 1 65125 MH rida
12! 1] BF7, 436 MHL -15.42 dam q factor T2 1] 697 615 HHE | -15.10 dam q factor

Function Result |l
FRT
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SPORTON LAB.
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FR1 n71+66A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

70 d6m Offset 3,70 db = RBW 10 70 d6m Offset 3,70 db e RBW 300 kiz
e At 0GR SWT 189ys @ VBW LMHZ  Mode Auto FFT e ALt G0ME SWT  1890s @ VBW L1MHz  Mode Auto FET
Sl Count 1007100 S6GL Count 1007100
(@ 10k May
20 i
10 - (I 10 da = Frfi g
oot a5.0) !
0 dém i 0 dém: i
i - |
-0 1 T
208 L ‘J
\ \ Lty
5 il L v
=0 Targ
A
70 70
OF 673.0 MHz, 1001 pts Span 40.0 MHz CF 673.0 MHz, 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | ¥-value |__Function | Function Result | Type | Rst | Tre | *-valus | Y-value |__Function | Function Result |
M1 T 659,634 MHE 11,64 dam a8 dowr 18 M1 T 650,634 MHZ 11.93 9am ndB dowr
T 1 -13.31 dam e T1 1 -13.48 dam e
T2 1 I -13.33 dam g factor T2 1 3 factar
| J |

Middle Channel

Middle Channel

Ref Level 2370 dom  Offset §.70 db = RBW 10 Offsat 5,70 0b = RBW 300 ks
e At OB SWT 180|s w VBW LMHz  Mode Autg FFT SWT  189ps @ VBW LMHz  Mode Auto FFT
Count 1007100 S6GL Count 1007100
Max 817k Max
20 dim CETER 20 dim—~ ETER
10 — i \ g 1 10 ey T e g "
p v vy \ 10581060000 Mz SV AT T "
0 dam ! 6.6 a dam Q fact ‘
f
-tod fl 10 di ; 5]
| | ” |
2ue . 20l
i [~ | !
30 v | At A
W J T g
o A VA VA e
50 d
£0d &0 d
70 70
OF 6D.5 MHz, 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] a8 dowr M1 1] 670.671 WHE a2 d3m a8 dowr i
T1 i nida 1 i 75 dam nida
T2 1 g factor T2, 1 ~14,42 dam g factor
| J |

Highest Channel

Highest Channel

Offset 3,70 db = RBW 300 kHz RetLevel 2370 dom  Offset 3,70 0B w RBW 300 oz
o SWT 18305 @ VBW 1Mz Mode Auto FFT o At 0B SWT 18005 & VBW 1MHZ  Mode Auto FFET
GL Count 1007100 SGL Count 1007100
[@1rk M=y @10k Max
20 dim MIT 20 i
114 ot 10 dee
[ |
0 dam T 0 dm: i a4
\ '
— l- | | I
| § [
2 200 |
20 t 0 208 T
{ WL - \'i\
T, Ty L A v o =0 W
Ay VNS A !
; ke
=0 =0
£0d &0 d
70 70
OF 68,0 MHz, 1001 pts Span 40.0 MHz CF 608.0 MHz, 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 684,723 1A 12.30 dam a8 dowr i M1 1 635, 503 1HHE | 13.45 dam a8 dowr i
T1 1 -11.45 dam nida Tl 1 -14.15 d8m nida
T2 1] 596,051 MiHL -13.91 dam q factor T2 1 696,751 MHE | -11.35 dam q factor
i i il
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Occupied Bandwidth

Mode FR1 n71+66A : OB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.52 4.44 8.89 8.85 17.94 17.78
Middle CH 4.43 4.42 8.93 8.85 17.86 17.98
Highest CH 4.47 4.46 8.91 8.87 17.74 17.78
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level dam Offset 3,70 db = RBW 100 ki Ret Lavel dém  Offset 3.70 db = RBW 100 &
e At 0dE SWT 105 @ VBW 300kHZ  Mode Auto FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dim - 20 i MIT
B 7 A
10 dar - L = PSR 10 dar—t YL ALY T W, ORI |
W, TP FTAE 7 | I A VYR
o f— \ 5 il b
4 L " | |
-to 10 T
/ | 1
20 o . 20 o t =
T ;
b A / o
7 R
50 i
£0 (2 &0 o
-0 70
CF 665.5 MHz 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | |__Function__| | Type | Rst | Tre | *-valus | |__Function__| Function Result |l
ML T = M1 T GA5.65 MHz
T 1 OceBw T1 1 OceBw 4.445554446 MH2
T2 1 T2 1
J ] J

| ! anmn e

Middle Channel

Middle Channel

1dém  Offset 3,70 db = RBW 100 kHT RetLavel 2370 dom  Offset 3,10 db w RBW 100 o
308 SWT 13 ps @ VBW 3004Hz  Meds Auto FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
wunt 1007100 GL Count 1007100
(@ 10k May
CETER] EE] 20 dam—F CETER]
2 V79,02 100 Midz]
0 da I} e Pew, +ABSE64436 MH2 6 dam A £ Qeg B '
10 d —] T =T Py 10 die X LR m,”
0 diim—rt- 0 dam—i-
od i -10 di I T
e | | — | | \
20 o8 T 20 o T 'y
i J
0 , -30
A \ n .
| Y Al )
PP, TRV =T iy W ] i
4 \
50 dRfiy
£0 (2 &0 o
-0 70
CF 630.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | Y-value | _Function | Function Result |l
1 1] 1 i M1 1] 12,20 dam
Ti| i Oee Bw 4435564436 MHz 1 i m Oee Bw
T2 1 ] T2 1
: T T ;

Highest Channel

Highest Channel

|
Ref Level 2370 dBm  Ofset 3,70 db = RBW 100 tHr

fo aut 30 6B SWT 19 |5 @ VBW 3004Hz  Mode Auto FFT

Ref Level 2370 dom  Offset 3.70 d8 « RBW 100 kHz

o ALL 3048 8SWT 19 2 @ VBW 300 kHz Mode Auto FFT
suft 1007100 SGL Count 1007100
Max fo37% M=x
20 dim—rt . IETER] P =
| i AR, i 4 1 s _a il i
10 dar Al 7 10 daen - - e SUR
0 dim—r- -If - %.‘ 0 dim—1- '}-
\ | \
. I A . | 1
10 -0
| I
/ R | \
-2t o 20 -
{ - | \
S 30 - 3 .j. , -
| g o oAl
¥ Yy
50 o 50 e
£0 0 &0 d
70 70
OF 695.5 MHz, 1001 pts Span 10.0 MHz CF 695.5 MHz, 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
1 1] 5 dam M1 1] 5 dam
T1 1 \78 dBm OccBw 4.475! Tl 1 7.05 d8m OccBw 4465534466 MHz
T2 1 T2 1 5.82 _AJB'“
/ I [ !

ainnn -
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FR1 n71+66A / 5MHz / DFT-S OFDM BPSK
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FR1 n71+66A / 5MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB
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FR1 n71+66A / 5MHz / DFT-S OFDM QPSK
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FR1 n71+66A / 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum #

Ref Level 30.00 dém  Offset 13.80 dB Mode Auto Sweep
SGL Count 100071000
@1 AvgPwr
SPUBIGUE CHNER AB S ARS
20 _1%;“\' FPURIOUS INE_ABS PARS
10 dBem ﬂ]
H
-10 dam f
-20 dam .‘“ l‘
M
-0 dem et
i Ml Akl '\I /
) dBm T i Y
I | I \Tl 10 | U T
AR R e e
60 dBm
Start 688.0 MHz 3003 pts Stop 700.0 MHz
|Spurious Emissions
Rangelow | RangeUp | REW | Frequency | _Powerabs | Alimit
588.000 Mitz | 699,000 MHe | 100.000 iz 59751538 MHz 18.53 dim -11.47 d8
698.000 MHz 699.000 MHz 100.000 kHz 69B8.01648 MHZ 6.35 dBm -3.35 dB
629,000 MHz 709,000 MHz 100.000 kHz £99.00500 MHz =; 51 dBm -19.51 dB
)
L B B, GRHENEED e
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum DPJ
Ref Level 30.00 dém  Offset 13.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPURIOUECH
20 _1%;“\' da ABS F
10 dBem
i P s A
Qe i LA WAL \
{10 dam
! l
20 dém T
) w
-30 dam: /
49 dem ! A
'h WWMMA"\W
50 dam 5 P
-60 dBm b
Start 688.0 MHz 3003 pts Stop 700.0 MHz
|Spurious Emissions
Rangelow | RangeUp | REW | Frequency | __Ppowerabs | Atimit |
B85.000 MHz | 698,000 MHz | 100.000 kHz 592,95015 MHz 5.61 dBm -24.39 db
698.000 MHz 699.000 MHz 100.000 kHz 698.00250 MHZ -35,42 dBm de
629,000 MHz 709,000 MHz 100.000 kHz §99.19481 MHz -3G,00 dim -26.00 dB
S S
L B B, GRHENEED e

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number 1 A290 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01



wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum #

Ref Level 30.00 dBm Offset 13.80 dB
SGL Count 1000/1000

Mode Auto Sweep

@1 AvgPwr
Limit fheck
ine _$iPURIOUS_|INE_ABS PARS
20 dbi
¥
10 dBm Il‘
o ds

-10 dBm

]

r'lhll‘ﬂl!ll 1

LML

ﬁ L f WJ‘ ”IWL _\'l-m ‘i‘U“L."P‘Lﬂ“. [ i

3003 pts Stop 683.0 Miiz
purious Emissions
Rangelow | Rangeup | REW | Frequency |  Ppowerabs |
£52.000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz -37.40 dBm
£62.000 MHz 663.000 MHz 200.000 kHz 66298252 MHz -17.82 dBm
663,000 MHz 683,000 MHz 100.000 kHz 6943 MHz 18,70 dBm 11.3
— S ——
T
L J GHNRNEEND wa

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém  Offset 13.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck
20 '1&"“ FPURIOUS_JINE_ABS PARS
10 dBm-
L o A A O T o iy
T e I e i

—:10 dBm T I

Start 652.0 MHz 3003 pts

Stop 683.0 MHz

purious Emissions

Rangelow | Rangeup | REW | Frequency | powerabs | ALimit

552.000 MHz | 662,000 MHz | 100.000 kHz 5501 MHz ~33.13 dbm —20.13 B

662.000 MHz 663.000 MHz 200.000 kHz 376G MH: -24.65 dBm -11.65 dB

663,000 MHz 683,000 MHz 100.000 kHz 5265 MHz 0,76 dBm -29.24 dB
P
GRHENEED e

L JU ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number 1 A291 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum #

Ref Level 30.00 dBm Offset 13.80 dB
SGL Count 1000/1000

Mode Auto Sweep

@1 AvgPwr
SPURIUECHNERABS
20 ghine _FPURIOUS }INE_ABS PARS
1
10 dBm “
B |
od 1
[ 1]
-10 dam: R
N
-20 dam !
-30 dem
o dem i i T
| AL
‘%‘,a{‘ i e Anﬂqﬁ‘lﬂl 4 |
! \ | 1 [0 | \\
[ S A LMWL JTNT LY =
-60 dBm |
Start 678.0 MHz 3003 pts Stop 709.0 MHz
[Spurious Emissians
Rangelow | Rangeup | REW | Frequency |  Ppowerabs |
678.000 MHz 698,000 MHz 100.000 kHz 697 43057 MHz 13,38 dBm
£98.000 MHz 699.000 MHz 200.000 kHz 698.00150 MHz -17.15 dBm
£39.000 MMz 709.000 MHz 100.000 kHz £99.00500 MHz -37.44 dim -24.44 dB

1
_

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém  Offset 13.80 dB Mode Auto Sweep

SPURIUECHNERABS
Ine _§PURIOUS_|INE_ABS PARS

20 dbim

10 dBem

Ol v P il s

b, VLTI | T A, L Ty
[l A I e AL LTI V] TR T

|
10 dm

20 dBm

30 dém -

40 dBm I‘H"ﬁ‘

-50 dam

o WM

-60 dBm

Start 678.0 MHz 3003 pts

|Spurious Emissions

Rangelow | RangeUp | REW | Frequency | _Powerabs | |
578.000 Mtz | 590,000 MHz | 100000 FHz 582,02555 Mz 2.08 dom i
698,000 MHz 699.000 MHz 200.000 kHz 698.76174 MHz -30.42 dBm
699,000 MHz 700,000 MHz 100.000 kHz £99.41459 MHz -38.20 dim

L JL ]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number 1 A292 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum #

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 13.80 dBb

Mode Auto Sweep

@1 AvgPwr
Limit heck PA
20 ghine _FPURIOUS ABS PA
10 dBm n}
0 ds 1
10 dém —
SPLRIGILE B Hl \
|
I}
il
\ i
iV
\‘ .! U\li ’Wiﬂi“” LRSS S
" | 1
UL LU0 VORI VRN AR M
3003 pts Stop 683.0 MHz
purious Emissions
Range Low Range Up | REW | Frequency |  Ppowerabs |
£52.000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz
£62.000 MHz 663.000 MHz 200.000 kHz 66298152 MHz 6
663,000 MHz 683,000 MHz 100.000 kHz 5.4 1
— S ———
GRHRNERD we

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 13.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit $heck PA
20 ah;‘:nl FPURIOUS ABS PA
10 derm
ode N PR S ISP Y S S PN S T [V B
,J‘"“v‘ Ul TR W (TL L Av- i A T P \
J

-10 dBm

LA
;

Start 652.0 MHz

3003 pts

Stop 683.0 MHz

purious Emissions

Rangelow | RangeUp | REW | Frequency | _Powerabs | Alimit
552.000 Mtz | 862,000 MHz | 100000 FHz iz ~37.76 dbm B
662.000 MHz 663.000 MHz 200.000 kHz -28.82 dBm
663,000 MHz 683,000 MHz 100.000 kHz 2,62 dim 27.3

S
GRNENEEED we

L JU

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number

1 A293 of A331

Report Issued Date : Aug. 25, 2020

Report Version

: Rev. 01




wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Ref Level 30.00 dém  Offset 13.80 dB Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr
SPURIGGE QHNER ABS s
20 hine _FPURIOUS JINE_ABS PARS -
Il
10 dBm M
o i
10 dam l!
I
-20 dBm I |
-30 dam rr‘
A0 o - it ‘|'|
o (ORI
%j (IR I.M’Im!.u Mw i
I A | I I |
WbALAe LN DRV T~ |
60 dBm
Start 678.0 MHz 3003 pts Stop 709.0 MHz
|Spurious Emissions
Rangelow | RangeUp | REW | Frequency | _Powerabs | |
676.000 MHz | 698,000 MHz | 100.000 kHz 697 45055 MHz 18.06 dBm i
698,000 MHz 699.000 MHz 200.000 kHz 698.01049 MHz -17.27 dBm
699,000 MHz 700,000 MHz 100.000 kHz £99.02488 MHz -35,32 dRm E
_
L JU B GRNENEEED we

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Reflevel 30.00 dim  Offset 13.80 db Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr

SPURIOE CHNER ABS

20 b

FPURIOUS_JINE_ABS PARS

10 dBem

o

ik oo 4 pdoa
g 1 L G

410 dBm

20 dBm

{30 dem

[
h“m dam ‘,&" ’M’ﬂ“ -

-50 dam P,
“"hvv______
-50 dBm
Start 678.0 MHz 3003 pts Stop 709.0 MHz
[Spurious Emissians
Rangelow | Rangeup | REW | Frequency |  Ppowerabs | ALimit
678.000 MHz 698,000 MHz 100.000 kHz 679,46853 MHz 3.05 dBm -26.55 dB
£98.000 MHz 699.000 MHz 200.000 kHz 698.25624 MHz -33.60 dBm ~20.60 dB
£39.000 MMz 709.000 MHz 100.000 kHz £99.48452 MHz -40.86 dim -27.66 B

- e ——
L JU ] CIHINERID we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : 2ABZ2-EF009

Page Number 1 A294 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

Conducted Spurious Emission

FR1 n71+66A / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

)

Ref Level 0.00 dém  Offset 13,680 dB Mode Sweep Offset 13.80 dB Mode auto Sweap
SGL Count 100/100
@1 AvaPwr
¥ 7
LINE_ABS LINE_ABS s
-30 dim
=400 dBimy 40 dBm
i o 1 -
" e  inie » maiadl
-50 dBm 1 -50 dBm T
-70 dem -70 dera
-60 de a0 dem
a0 d -a0 dr
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
[8purious Emissions Spurious Emissions
|__Rangelow | Rangeup | | Frequency | Powerabs | Rangelow | RangelUp | RBW | Fraguency | Powerabs | Alimit |
30.000 M 652,000 MHz 63599150 MHz 56,51 dBm 30.000 MHz 652,000 MHz 100,000 kHz ~56.50 dém
709,000 MHz | 1,000 GHz 100.000 kHz | 9 M 55,96 dBm 709 1.000 GHz 100,000 kHz |
1.000 GHz 3.000 GHz 1.000 MHz | 1 7 GHz -41,94 dBm 1 1.000 MHz
3.000 GHz 5,000 GHz 1.000 MHz | 4.31342 GHz dBm 3.000 GHz - 1.000 MHz
5.000 GHz 7.0 1.000 MHz 5.92027 .48 dim -27.48 dB 5.0A0 GHz 7.000 GHz 1.000 MHz , 2 -40.43 dim
S — o -
JL J URRNARNED we L il ] [T
1te 41 Date; |f 123
wum ) T
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap
SGL Count 100/100
@1 AvgPwr
Limit heck
10 ddRE_BPURIOUS LINE ABS
SPURIOUS
-20 dB
-30 dBm
40 dBm
o A
i il e
-50 dBr ;
=70 dBrn
-84 dém
a0 der
Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | poweraAbs |
30.000 MHz 652,000 MHz 100,000 kHz 637.54573 MHz =£56.59 dem
709,000 MHz 1.000 GHz 100.000 kHz | 976.86861 MHz -55.99 dBm |
1.000 GHz | 1.000 MHz | 1.38715 -43.47 dém |
3.000 GHz 1.000 MHz 432142 G -42.82 dém
5.000 GHz 1.000 MHz | 6.81777 GHz -40.50 dBm
[ ] [T

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number : A295 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

T |

Ref Level 0.00 d&m Offset 13.80 d& Mode Auto Sweap

—

Ref Level 0.00 d&m

Offset 13.80 dB Mode auto Swesp

{ ] tiiin ve

SGL Count 100/100 Count 100/100
@1 AvgPwr 1 AvgPwr
Limit fheck 7
LINE_ABS 10 éé LINE_ABS s
SPURIOLIS
-20 dBrn
-30 dim
— 40 dlanm —
R 1 PRI e
50 dBm .
70 dBm -70 dera
80 dBm a0 dem
a0 der -a0 dr
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz | 652.000 Mz | 100,000 kHz | -56.51 dém | -43.:51 d& 30.000 MHz 652.000 MHz 100,000 kHz 634.43728 MHz | -56.53 dBm -43.53 d&
1.000 GHz | 100.000 kHz | -55.96 dBm | $2.96 da 709,000 MHz 1.000 GHz 100,000 kHz | 934.73576 5.80 dbm |
z | 1.000 Mz | -41.94 dem | L.0i tz 1.000 MHz 1.3 03 dém
3.000 GHz 5.1 1.000 MHz -42.63 dém 3.000 GHz 1.000 MHz 4.3 -42.74 dém
5.000 GHz 7.000 GHz 1.000 MHz | -40.48 dBm 5.0A0 GHz 1.000 MHz 6.55776 GHz -40.51 dim

Highest Channel / 1RB

T |

Ref Level 0.00 dBm

Offset 13.80 d& Mode Auto Sweap

LINE_ABS
-30 dBm
40 dBm
o .
. S -
-50 der {
=70 dBrn
-84 dém
a0 der
Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit
30.000 MHz 652,000 MHz 100,000 kHz 6356,36082 MHz =£56.59 dem 549 dg
709,000 MHz 1.000 GHz 100.000 kHz | 964.09740 MHz ~55.70 dBm |
0 1.000 MHz | 1.38715 -43.97 dém |
1.000 MHz 431892 G -42.87 dBm
7.000 GHz 1.000 MHz | 6.97476 GHz -40.40 dBm

{ ] tiiin ve

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number 1 A296 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

' v t v
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap Ref Level 0.00 d8m  Offset 13.80 di Mode Auto Swasp
SGL Count 100/100 Count 100/100
@1 AvgPwr 1 AvgPwr
Limit fheck 7
LINE_ABS 10 éé LINE_ABS s
SPURIOLIS
-20 dBrn
-30 dim
= 40 dlanm —
e I ST i T pa———
50 dBm .
70 dBm -70 dera
80 dBm a0 dem
a0 der -a0 dr
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz | 652.000 Mz | 100,000 kHz | 625.73363 MHz -56.66 dBm | -43.66 d& 30.000 MHz 652.000 MHz 100,000 kHz 634.74813 Mz | ~56.38 dém
1.000 GHz | 100.000 kHz | 968.74875 5577 dBm | + 709.000 MHz 1.000 GHz 100,000 kHz | 936,18931 ~56.06 dBm |
z | 1.000 MHz | I -40.86 dém | L0 z 1.000 MHz | -42.00 dBm
3.000 GHz 5.1 1.000 MHz 4.30742 GHz -42.78 dém 3.000 GHz 2 1.000 MHz GHz -42.63 dém
5.000 GHz 7.000 GHz 1.000 MHz | 694776 GHz -40.22 dBm | 5.0A0 GHz 7.000 GHz 1.000 MHz 6.98876 GHz -40.36 dim
[ ] [T [ )

Highest Channel / 1RB

A G~
' v
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap
LINE_ABS
-30 dBm
40 dBm
i A
-50 der !
=70 dBrn
-84 dém
a0 der
Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit
30.000 MHz 652,000 MHz 100,000 kHz 631.32884 MHz -£56.48 dem -43.48 d&
709,000 MHz 1.000 GHz 100.000 kHz | 63 MHz ~55.76 dBm |
0 1.000 MHz | -41.34 dém |
1.000 MHz 193 Gl -42.73 dBm
7.000 GHz 1.000 MHz | 694126 GHz -40.28 dBm

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number 1 A297 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 10MHz / DFT-S OFDM / QPSK
Middle Channel / 1RB

Lowest Channel / 1RB

trum = 1
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap Ref Level 0.00 d8m  Offset 13.80 di Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1 AvgPwr
[ Limit fheck 7
LINE_ABS 10 éé LINE_ABS s
SPURIOLE
-20 dBrn
-30 dim
40 dlanm
1 b 1 i -
— s
-50 dBm =
70 dBm -70 dera
80 dBm a0 dem
a dar -a0 dr
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | | PoweraAbs | | Rangelow | RangeUp | RBW | Fraquency | Powerabs | ALimit |
30.000 MHz | 652.000 Mz | 100,000 kHz | 619.20590 MHz -56.42 dBm | 3 30.000 MHz 652.000 MHz 100,000 kHz 637.54573 MHz | -56.49 dBm -33.48 d&
709,000 MHz 1.000 GHz | 100.000 kH -E5.92 dém | 709.000 MHz 1.000 GHz 100,000 kHz | 598,40110 MH 5.91 dbm | 42,91 d
0 2 1.000 MHz | -42.20 dém | 1.000 GHz 1.000 MHz g
5.1 1.000 MHz -42.88 dém 3.000 GHz 3 1.000 MHz 4.32192
5.000 GHz 7.000 GHz 1.000 MHz | 6.99025 GHz -40.18 dBm | 5.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz
[ ] [T [ )

Highest Channel / 1RB

A G~
' v
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap
SGL Count 100/100
@1 AvoPwr
Limit heck
10 ddRe JRIOUS LINE_ABS
SPURIOH
50 dp
-30 dBm
40 dBm
T A
-50 der !
=70 dBrn
-84 dém
a0 der
Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | poweraAbs |
| 30.000 MHz 652,000 MHz 100,000 kHz 6356,36082 MHz =£56.40 dem
1.000 GHz 100.000 kHz | 987.64486 MHz -55.91 dBm |
2| ~42.41 dém |
1.000 MHz -42.69 dBm
5.000 GHz 7.000 GHz 1.000 MHz | 697326 GHz -40.33 dBm |
( ] [T

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number

1 A298 of A331

Report Issued Date : Aug. 25, 2020

Report Version

: Rev. 01




SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB Middle Channel / 1RB

' v t v
Ref Level 0.00 d8m Offset 13.30 d& Mode Auto Sweap RefLevel 0.00 d8m  Offset 13.80 dB Mode Auto Swasp
SGL Count 100/100 Count 100/100
@1 AvgPwr 1 AvgPwr
Limit fheck 7
LINE_ABS 10 éé LINE_ABS s
SPURIOLIS
-20 dBm
30 dBm
— =l ||| 40 dam . =
e ettt b e
50 dBm :
70 dBm -70 dera
80 dém 80 dBm
a dar -a0 dr
Start 90.0 Mz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz | 652.000 Mz | 100,000 kHz | 642.83008 MHz -56.43 dBm | 30.000 MHz 652.000 MHz 100,000 kHz 629,15292 MHz | -56.47 dBm
1.000 GHz | 100.000 kHz | 985.02847 -E5.86 dBm | 709.000 MHz 1.000 GHz 100,000 kHz | 97 dBm |
z | 1.000 Mz | 1.32717 GH: -43.81 dém | L.0i tz 1.000 MHz Bm
3.000 GHz 5.1 1.000 MHz 4.31692 GHz -42.67 dém 3.000 GHz 2 1.000 MHz -42.65 dém
5.000 GHz 7.000 GHz 1.000 MHz | 6.94326 GHz -40.36 dBm | 5.000 GHz 7.000 GHz 1.000 MHz -481.44 dBm
[ ] [T [ Bj

Highest Channel / 1RB

A G~
' v
RefLevel 0.00 d8m Offset 13,80 d& Mode Auto Sweap
LINE_ABS
-30 dBm
40 dBm
'[ .
et
-50 der {
=70 dBrn
-84 dém
a0 der
Start 30.0 MHz 15005 pts Stop 7.0 GHz
|Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit
30.000 MHz 652,000 MHz 100,000 kHz 626.97701 MHz -£5.55 dem dg
709,000 MHz 1.000 GHz 100.000 kHz | 981,53996 MHz -55.92 dBm |
0 1.000 MHz | -40.02 dém |
1.000 MHz -42.67 dBm
7.000 GHz 1.000 MHz | 658275 GHz -40.35 dBm

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number
Report Issued Date : Aug. 25, 2020
Report Version

1 A299 of A331

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n71+66A / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

T |

—

Ref Level 0.00 d&m Offset 13.80 d& Mode Auto Sweap

Ref Level 0.00 d&m

Offset 13.80 dB

Mode Auto Swasp

SGL Count 100/100 Count 100/100
@1 AvgPwr 1 AvgPwr
Limit fheck 7
LINE_ABS 10 éé LINE_ABS s
SPURIOLIS
-20 dBm
30 dBm
40 dBm
'S T ol
R ol
50 dBm :
70 dBm -70 dera
80 dém 80 dBm
a dar -a0 dr
Start 90.0 Mz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Fraquency | Powerabs |
30.000 MHz | 652.000 Mz | 100,000 kHz | -56.34 dBm | 3334 d& 30.000 MHz 652.000 MHz 100,000 kHz 630.39630 MHz | -56.35 dBm
1.000 GHz | 100.000 kHz | -55.99 dBm | $2.99 db 709.000 MHz 1.000 GHz 100,000 kHz | 5.90 dbm |
z | 1.000 Mz | -43.50 dém | 50 g8 L.0i tz 1.000 MHz 1.34216 |
3.000 GHz 5.1 1.000 MHz 793 GHz -42.74 dBm 74 dB 3.000 GHz 3 1.000 MHz 4.48688 GHz
5.000 GHz 7.000 GHz 1.000 MHz | 6.52027 GHz -40.38 dBm | 27.38 d8 | ||| 5.000 GHz 7.000 GHz 1.000 MHz 6.54426 GHz
[ ] [T [ Bj

Highest Channel / 1RB

Ref Level 0.00 dam  Offset 13.80 d8 Made Sweep
SGL Count 100/100
@1 AvaPwr
Limit Al
-1 ddne LINE_ABS
SPURID!
0 ds
-30 darm
=40 dBm
T A
e "
-50 dBrm T
e
70 d
-80
-0
Start 30.0 MHz 15005 pts Stop 7.0 GHz
|8purious Emissions |
| _Rangelow | Rangeup | REW | Frequency | Power Abs | ALimit
00 MH 652.000 MHz 100.0 | [ | -56,72 dBm ]
00 MHz | 1,000 GHz 100.000 kHz ~55,88 dBm -42.88 dB
1.000 GHz 3.000 GHz 1.000 MHz | ~40.87 dBm -27.87 dB
3.000 GHz 5.000 GHz 1.000 MHz | 4.32392 G
5.000 GHz 7.000 GHz 1.000 MHz 6.97776 GHz

JL J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number : A300 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01



wamanas. FCC RF Test Report

Report No. : FG061509-03D

Frequency Stability

Test Conditions NR n71+66A (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0013
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0018
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0018
20 Battery End Point 0.0013
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SA

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.46 4.58 5.97 5.22
Middle CH 4.78 4.64 5.65 6.29 PASS
Highest CH 4.38 414 6.17 5.77
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FR1n71/20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RB

Lowest Channel / 1

RB

70 dém

Offset .70 di

70 dam  Offset 3,70 db
0 Gk AQT 1ms = REW 20 Mz 3068 AGT Lms = RBW 20 Mz
.01 .01 =
¥ L
S_— | S_— \
1E |‘ 1E
L i
B B
1E T 1B i
F 673.0 MHz ioan Pwr + 20 00 dB F 673.0 MHz ioan Pwr + 20,00 db
G v [ ion Function Samples: 65000 & y G Funetion samplas: 65000
Moan | paak |  crest | 109 | 1% | was | o Mean |  poak |  crest | 10w | 190 | wase | om0 |
Trace 1 [ 15.65 dém | 23.12 dbm .45 da 2.52 48 3.51d8 4.4 a8 Trace 1 [ 15.22 dém | 24.25 dbm &.04 d8 27248 .75 dB £.97 dB 5.06 a8
JL ] [ (SRR JL I EEEER )
= =
2370dem  Offset 3,70 db 70dam  Offset 3.70 db
a0 dE AQT 1ms & RBW 20 MHz t a0 48 AQT 1ms & RBW 20 MHz
@152 view
001 001
1E-0 ‘l - 1E-0 b
} |
i )
B B
1E T 1B i
SF 6005 Miiz Moan Pwr + 20.00 di SF 6005 Miiz Moan Pywr + 20.00 do
O ry D ion Function Samples: &5000 O ry Function Samples: 85000/
Moan | Poak | crest | 10% | 19 | ©Dass | 0.01%% Moan__ | Paak | crest | 0% | 10 | Dass | 0019 |
Trace 1 [ 1514 dém | 22 95 dbm 4.81 da Z.90 d8 .00 dB 4.78.d8 4.7 0B Trace 1 [ 15.24dém | 23.95 dom 57248 2.52 4B 546 08 £.55 a8 574 a8
— -
JL ] [ (SRR JL ] [ EEEREE )
= =
Ref Level 2370 dém  Oftset 370 db 70dam  Offset 3.70 db
0 Gk AQT 1ms = REW 20 Mz 3068 AGT Lms = RBW 20 Mz
~
001 — 001 -
%
1E-0 1E-0 ]
I
B B !
1E- i 1E- i
SF 6000 Mz Moan Pwr + 20.00 di SF 6000 Mz Moan Pywr + 20.00 do
O ry D ion Function Samples: &5000 O ry Function Samples: 85000/
Mean | Paak | crest | 10% | 1% | ©pase | o001 | Mean | Paak | crest | 0% | 1%% |
Trace i | 18.85dém | 23.24 dBm 4.39 dB 2.41 g2 3.51 18 4.38 8 441 B Trace 1 | 18.04 dém | 24.30 d8m ©,26 8 2.84 d8 .96 08
- -
JL J EEER R
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FR1n71/20MHz / DFT-S OFDM

P1/2 BPSK QPSK
Lowest Channel / Full RB Lowest Channel / Full RB
Spectrum (=] (=]
Ref Level 2370 dim  Offset .70 di Ref Level 2370 dam  Offset 3.70 di
I ikt i TR - o
.01 .01 T
\' Vl.
1E-0 i 1E-D T
% 8
’wl- '\‘
- - ELD- T
{ X
| \ | i
16 : L 16 : A
é ; é
T B7a 0 Mz Toan Prer + 2000 48 T B7a 0 Mz Toan Peer + 20,0000
O Y [ ion Function Samples: &a000 O Y G Funetion Samples: 65000/
Moan | Paak | crast | 1090 | 19 | ®pase | o1 | Mean | Paak | crast | 10% | 19 | pass | 019 |
Trace 1 18.80 dém 23.95 dbm 5.05 dB 2.55d8 4.12d8 4.58 dp +.B4 db Trace 1 20.45 dBém 26.35 dBm 5.91 dB 2.41de 429 d8 5.22.dB 56 db
i ] L e i ] [
Middle Channel / Full RB Middle Channel / Full RB
= &
70 dém  Offset 3.70 dé Ref Level 2370 dam  Offset 3.70 di
I ikt b i TR - o
001 % 001
}
'\I A
1E-D ‘ - 1E-0 _'.‘ =
| {
o] : 5 'l
1E -

SF 6005 Miiz Moan Pwr + 20.00 di SF 6005 Miiz Moan Pywr + 20.00 do
O ry D ion Function Samples: &5000 O ry Function Samples: 85000/
Moan | Poak | crest | 10% | 19 | ©pass | p.o1oe | Moan | Paak | crest | | 10 | Dass | 0019 |
Trace 1 [ 15.95 dém | 24 7a.dBm .80 da 5 8 .20 dB 464 0B 478 db Trace 1 [ 19,16 dém | 25.78 dom 5.52 da 533 dB 5,29 a8 5,45 a8
- —
L ] Qutzzungl OB JL ] [TEem)
= =
Ref Level 2370 dém  Oftset 370 db Ref Level 2370 dom  Offset 5,70 db
0 Gk AQT 1ms = REW 20 Mz 3068 AGT Lms = RBW 20 Mz
o1
001 - 001 -
% 5
\
1E-0 = 1E-0 T
x \
B H B r
E 1 1 16 1 \‘
|
SF 6000 Mz Moan Pwr + 20.00 di SF 6000 Mz Moan Pywr + 20.00 do
G [ ion Function Bamples: &&000) G ry Function Bamples: 55000
| Paak | crest | 10% | 1% | ©pass | o001 | Mean | Paak | crest | 0% | 10% | pass | 0019 |
Traco 1 | o 74,74 dBm 436 dB 20548 .02 8 +.14 08 .25 0B Traco 1 | 19.50 dem | 25.80 dam 6,24 do 2814 531 8 5.77 a8 5.06 a8
- -
JL J REER N JL I [ EEEREE )
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26dB Bandwidth

Mode FR1 n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 5 5.16 9.43 9.49 18.66 18.62
Middle CH 4.69 4.77 9.85 9.39 18.62 18.78
Highest CH 4.87 4.7 9.31 9.43 18.62 18.58
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FR1 n71/5MHz / DFT-S OFDM

PI/2 BPSK QPSK

Lowest Channel

Lowest Channel

o |
Ref Level 2370 dom  Offset §.70 db = RBW 100 ks RetLavel 2370 dom  Offset 3,10 db w RBW 100 o
e At 0GR SWT 10 s @ VBW Mode Auto FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
Sl Count 1007100 S6GL Count 1007100
Pk Max (@17
20 dim—1 = e 1960 dF 20 o e
HHES.BOBOD > u
T .
10 - - - 10 da L
B - v AT AT
0 dam—t- - 0 dam——- b 12417
0 d LE- - 10 d =
20 o . 20 o t
| / \
a0 <
i f E
b, Y \ Atk
-50 di
60 sod
70 70
OF 665.5 MHz, 1001 pts Span 10.0 MHz CF 665.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | ¥-value |__Function | | Type | Rst | Tre | *-valus | |__Function | |
M1 T 2.66 dam a8 dowr M1 T 5 m a8 dowr
T 1 -12.35 dam 8 T1 1 8
T2 1 -12.35 dam g factor T2 1 3 factar
| )i

Middle Channel

Middle Channel

1007100

Offset 3.70 dé = RBW 100 kHz

SWT 19 s w YBW 3004Hz  Mode Auto FFT

70 dam
dg

Offset 3.70 dB = RBW 100 kHz
SWT 19 5 @ VBW 300 kHz

Mode Auto FET

R 20 d - DRI
| / - | X
. 5 urga i, - 5 R, 8 P R
) 369500008 / T PLA
0 dBm—rt - - \‘ 144.9 0 dém—1- s
-tod - 10 di s
20 dBm—t ! L 20 dbm—1
| |
30 - -

60 sod
70 70
OF 6D.5 MHz, 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | X-valus | | _Function |
2 1] 680,29 HE. 13.03 dam a8 dowr 1 1] 79,2 " 8 down
T1 i -13.40 dam ridd 1 i ridd
T2 1 -11,67 dam g factor T2, 1 g factor
| )i | )i
Offset 3,70 db = RBW 100 WHr Ref Level 2370 dom  Offset 3,70 0B w RBW 100tz
SWT 125 @ VBW 004Kz Mode Auto FET o ALt g8 SWT 195 @ VBW 300LHZ  Mode Auto FFT
SGL Count 1007100
(@ 10k May
1940 20 dim CETEY] 1907
695.50000 > 69602900
1 1 Priran dv 10 da s = M 12
| 4475000006 MHz W f v \ 4. 705000000 Mz
0 diim—t- - N 142.7 0 dem—1- - | 1401
|
0 d 10 d —
20 o . 208 | |
|
W = g .
T o
50 o 50 e
60 sod
70 70
OF 695.5 MHz, 1001 pts Span 10.0 MHz CF 695.5 MHz, 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Rasult |l Type | Rst | Tre | *-valus | | _Function | Rasult |l
2 1] 695,85 HE 13.43 dam a8 dowr £ 875 WHz M1 1 685,523 [HHE | m a8 dowr #7058 WHz
T1 1 693,072 MHz 12,71 dam rida 26.00 da Tl 1 693142 MHz rida 26.00 d8
12 1l B67, 5343 IH: 56 dam g factor 14z.7. T2 1l 667,843 MHH: | g factor 1481
| i | i
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